
WATER  
SYSTEM PLAN

2018

DRAFT



This page is intentionally left blank. 



2018 Water System Plan 

Updated February 2019



This page is intentionally left blank. 



 
2018 Water System Plan Update 

Executive Summary 
 

  Updated February 2019 | v 

Certification of Adoption by Public Utility Board 
To Be Provided for Final 
  



 
2018 Water System Plan Update 

 Executive Summary 
 

vi | Updated February 2019 

 
This page is intentionally left blank. 



 
2018 Water System Plan Update 

Executive Summary 
 

  Updated February 2019 | vii 

Certification of Adoption by City Council 
To Be Provided for Final 
  



 
2018 Water System Plan Update 

 Executive Summary 
 

viii | Updated February 2019 
[...]
within a 6-mile radius of the CCRWWTP. However, there is potential for reclamation 
(and reduction in discharge of CCRWWTP effluent) for beneficial use by non-
residential irrigation users [such as cemeteries, parks, and golf courses]…with the 

greatest diversion potential (approximately 2.25 MGD average up to 10 MGD peak) 
occurring during the summer months (June-August). 

Sections 4.2.4 and 5.5.6 of the 2017 Chambers Creek Regional Park Master Site Plan 
discuss that, while the timing is undetermined at this time: 

In the long-term, a portion of the wastewater treated at the Wastewater Treatment 
campus will be reclaimed and reused for irrigation, wetland and aquatic habitat, 
groundwater recharge, industrial, municipal and commercial uses. Irrigation facilities 
using reclaimed water will be integrated throughout the Chambers Creek 
Properties…The initial water reclamation facility will be a Class A production facility 

including sand filtration and on-site storage. Future projects may include the use of 
constructed wetlands for the treatment of reclaimed water, or other technologies 
available at the time of development. 

Tehaleh, a master planned community near Bonney Lake and in Tacoma Water’s service 

area, is building a wastewater treatment plant that will produce Class A reclaimed water 
(the highest standard in Washington). The highly treated effluent will be reused for 
irrigation, commercial businesses, and infiltration. Piping for distribution of the reclaimed 
water (“purple pipe”) is being installed in the development in preparation for completion 

of the plant. 

Tacoma Water is in contact with the organizations proposing reclaimed water for 
municipal use, and has reviewed their current plans. Tacoma Water will continue to 
coordinate efforts and enter into agreements when both parties deem appropriate. 
Tacoma Water supports reclaimed water as a key element of our water future, however 
also recognizes that policy and regulatory issues regarding the role of reclaimed water in 
water supply planning and its potential adverse impacts remain to be analyzed and 
addressed. Tacoma Water will continue to explore opportunities to integrate reclaimed 
water into long-term planning and to work with stakeholders to address potential impacts 
on ratepayers, water system investments, and groundwater source protection areas. 

http://www.co.pierce.wa.us/4745/Chambers-Creek-Regional-Park-Master-Site


 
2018 Water System Plan Update 

Chapter 4 Water Sources 
 

  Updated February 2019 | 4-17 

4.6.3 King County 
Tacoma Water has a relatively small retail service area in King County, consisting of a 
relatively small residential portion of Federal Way (adjacent to northeast Tacoma) and 
Cumberland (outside the Urban Growth Area along Pipeline 1). There are no wastewater 
treatment plants in the Cumberland area, so further evaluation of reclaimed water was 
not feasible. However, Tacoma Water does provide water via wholesale and partnership 
agreements to several other utilities in South King County, who have their own Water 
System Plans and reclaimed water analyses. 

Also, Tacoma Water’s Green River Filtration Facility in King County recovers all solids 
streams of fine sediment removed during water treatment, which the site had few viable 
options for disposing of. Achieving zero liquid discharge minimizes total water withdrawal 
from the Green River. A mechanical dewatering system is used to concentrate solids to 
approximately 30 percent (which is similar in feel to moist soil). This reduces the waste 
stream from potentially up to 10 percent of the water produced, to an average of just one 
or two truckloads (approximately 22 cubic yards each) of dewatered residuals per week. 

The King County Water Reclamation Evaluation Checklist can be found in Appendix N. 

4.7 Links to Relevant Materials 
 Tacoma Water Shortage Response Plan: https://www.mytpu.org/tacomawater/water-

source/water-supply-outlook/water-shortage-response.htm  

 Integrated Resources Plan: https://www.mytpu.org/file_viewer.aspx?id=70623 

 Pierce County Unified Sewer Plan: 
http://www.co.pierce.wa.us/3108/Unified-Sewer-Plan 

 Chambers Creek Regional Park Master Site Plan: 
https://www.cityoflakewood.us/documents/community_development/Documents/Cha
mbers_Creek_Master_Site_Plan_Council_Presentation_060517.pdf 

  

https://www.mytpu.org/tacomawater/water-source/water-supply-outlook/water-shortage-response.htm
https://www.mytpu.org/tacomawater/water-source/water-supply-outlook/water-shortage-response.htm
https://www.mytpu.org/file_viewer.aspx?id=70623
http://www.co.pierce.wa.us/3108/Unified-Sewer-Plan
https://www.cityoflakewood.us/documents/community_development/Documents/Chambers_Creek_Master_Site_Plan_Council_Presentation_060517.pdf
https://www.cityoflakewood.us/documents/community_development/Documents/Chambers_Creek_Master_Site_Plan_Council_Presentation_060517.pdf


 
2018 Water System Plan Update 

 Chapter 4 Water Sources 
 

4-18 | Updated February 2019 

 

This page is intentionally left blank.



 
2018 Water System Plan Update 

Chapter 5 Water Infrastructure 
 

  Updated February 2019 | 5-1 

5 Water Infrastructure 
This chapter provides an overview of Tacoma Water’s infrastructure, including facilities 

for water supply, treatment, storage, and distribution. 

5.1 Surface Water Supply 
As discussed in Chapter 4, the primary 
water source for Tacoma Water is the 
Green River. The Green River supply 
infrastructure consists of the Howard 
Hanson Dam and Eagle Gorge reservoir, 
the Green River Diversion Dam and 
Intake, the North Fork Wellfield, and the 
Green River Filtration Facility. A 
schematic of the surface water supply is 
shown in Figure 5-1. A map of the 
watershed and Tacoma Water service 
area is previously shown in Figure 2-2. 

5.1.1 Howard Hanson Dam 
The Howard Hanson Dam is located 
upstream of the Green River Diversion 
Dam and is owned and operated by 
USACE. Its original function was to 
provide flood control for the Green River 
Valley. Additional functions include 
augmentation of in-stream flows in the Green River downstream of the dam during 
summer, along with a water supply function for municipal use. 

5.1.2 Green River Diversion Dam and Intake  
Water supply for Tacoma Water is diverted from the Green River by means of a concrete 
diversion dam and intake located approximately 3 miles downstream of the Howard 
Hanson Dam. The total hydraulic capacity for the diversion facilities is 450 cfs 
(291 MGD). Flow passes from the intake through a short tunnel into a settling basin, 
passes through a fish screen (sized for juveniles), and is conveyed through one-half mile 
of pipeline and tunnel to the GRFF. 

5.1.3 North Fork Wellfield 
The North Fork Wellfield consists of seven wells located along the North Fork of the 
Green River approximately 6 miles upstream from the Green River Diversion Dam and 
treatment facility. The maximum wellfield supply capacity with seven operational wells is 
84 MGD. However, only five wells are currently available with plans in place to make a 
sixth well available. 

Figure 5-1: Surface Water Supply 



 
2018 Water System Plan Update 

 Chapter 5 Water Infrastructure 
 

5-2 | Updated February 2019 

Water from the wellfield is conveyed through the North Fork Pipeline to the North Fork 
Tank, a 3 MG reservoir located at the GRFF. From there, the groundwater flows to a 
blending system where it is then conveyed to the GRFF treatment process. 

5.1.4 Green River Filtration Facility 
Since the last WSP update, Tacoma Water has added flocculation, sedimentation, and 
filtration processes to the Green River Treatment Plant to comply with the Long-Term 2 
Enhanced Surface Water Treatment Rule (LT2). With the filtration process upgrades, 
which came online in 2014, the surface water treatment plant is referred to as the Green 
River Filtration Facility (GRFF). Figure 5-2 provides a schematic overview of the major 
GRFF features and treatment processes. 

Figure 5-2. Green River Filtration Facility Water Treatment Schematic 

 
The GRFF treats water from the Green River Diversion Dam and Intake, and/or the North 
Fork Wellfield, consistent with applicable federal and state treatment requirements for 
surface water supply. Depending on turbidity levels in the Green River and other 
operational considerations, the raw water supply to the GRFF may come directly from 
the river, directly from the North Fork wellfield, or as a blend of the two sources. 

The GRFF facility is configured for “conventional” filtration operations, including 

coagulation chemical dosing and flash mix, flocculation, and sedimentation processes 
prior to dual media filtration, or may be operated in a “direct” filtration mode where the 

sedimentation process is bypassed. The facility is configured for 90-MGD capacity when 
operating as a conventional filtration plant, and 150-MGD capacity operating as a direct 
filtration plant. Typically, the plant is operated in a conventional filtration mode during the 
lower water demand fall, winter, and spring periods when Green River raw water 
turbidities and treatment challenges are higher, and in direct filtration mode during higher 
summer water demand periods when river turbidities and treatment challenges are lower. 

In addition to the filtration processes, the GRFF also uses ozone for disinfection and 
taste and odor control, pH adjustment for water corrosivity management, fluoridation to 
help promote dental health, and chlorination to provide sustained disinfection in the 
treated water prior to delivery. Also included are a variety of solids handling processes 
used to treat, recycle, and recover backwash water and solids generated by the main 
treatment processes. 

Water produced at the GRFF is stored onsite in two clearwells and delivered to the 
Tacoma water system via the Pipeline 1 and Pipeline 5 transmission systems. 



 
2018 Water System Plan Update 

Chapter 5 Water Infrastructure 
 

  Updated February 2019 | 5-3 

5.1.5 Critical Infrastructure in Floodplains 
Within the Tacoma water system, there are several locations where pressurized 
transmission lines (which are considered critical facilities) cross flood plains. Within King 
County, these locations include intake and transmission piping near the Green River 
Filtration Facility; Pipeline 5’s crossings of Big Soos Creek and the Green River; and 

Pipeline 1’s crossings of Newaukum Creek and the White River, and its alignment next to 
Boise Creek southwest of Enumclaw.  

5.2 Groundwater Wells 
In addition to the surface water supply, the Tacoma Water system includes 24 wells (in 
addition to the North Fork wells) and one spring that are used to supplement the Green 
River supply. Five additional wells are not actively maintained. These wells are either not 
properly equipped to be operational, are not connected to the system, or are for 
emergency use only. Table 5-1 provides a summary of the wells in the system and 
Figure 4-2 shows their locations. Tacoma Water’s goal is to increase in-town 
groundwater production to 55 MGD. The following sections provide a brief description of 
the wells. 

Table 5-1. Summary of Actively Maintained Wells 

Well 
Wellfield / 
Location 

Nominal 
Capacity 

(MGD) 

N
o

t 

E
q

u
ip

p
e

d
a
 

N
o

 C
o

rr
o

s
io

n
 

C
o

n
tr

o
l 

Notes 

1B South Tacoma 3.5    

2B South Tacoma 2.0 ●  Use restricted due to potential 
contamination concerns. 

2C South Tacoma 2.9   
Use restricted due to high ammonia 
levels. Requires breakpoint chlorination 
for ammonia treatment. 

3A South Tacoma 4.1    

4A South Tacoma 1.3    

5A South Tacoma 6.5    

6B South Tacoma 3.9    

7B South Tacoma 1.2    

8B South Tacoma 4.4    

9A South Tacoma 4.5    

10C South Tacoma 0.6   Includes fill station available to the public 
for un-fluoridated water supply. 

11A South Tacoma 8.8    

12A South Tacoma 5.0    

13A South Tacoma 1.1    



 
2018 Water System Plan Update 

 Chapter 5 Water Infrastructure 
 

5-4 | Updated February 2019 

Table 5-1. Summary of Actively Maintained Wells 

Well 
Wellfield / 
Location 

Nominal 
Capacity 

(MGD) 

N
o

t 

E
q

u
ip

p
e

d
a
 

N
o

 C
o

rr
o

s
io

n
 

C
o

n
tr

o
l 

Notes 

GPL1 Gravity Pipeline 4.6  ●  

GPL2 Gravity Pipeline 3.2  ●  

UP-1 University Place 1.6  ●  

UP-10 University Place 2.0  ● Emergency use only. Does not have 
disinfection equipment. 

PA-1 Portland Avenue 1.7  ●  

SE-2 Southeast Tacoma 0.6    

SE-6 Southeast Tacoma 0.6    

SE-8 Southeast Tacoma 0.6 ● ● Includes fill station available to the public 
for un-fluoridated water supply. 

SE-11 Southeast Tacoma 1.1  ●  

SE-11A Southeast Tacoma 0.6  ●  

Prairie 
Ridge 

Springs 

Prairie Ridge 
Springs 0.8  ● Spring with horizontal collectors rather 

than a vertical well. 

Note: Table does not include North Fork Wells, which are described in Section 5.1.4. 
a Does not include components to make the well operational 

5.2.1 Wellfields 

 South Tacoma Wellfield 

The South Tacoma Wellfield includes 15 wells, 13 of which are currently equipped, 
drawing from three aquifers. This is the largest wellfield in the Tacoma Water system and 
provides the majority of the available groundwater supply. The total wellfield capacity is 
approximately 45 MGD, declining to 40 MGD in the late summer when aquifer levels 
typically decline. 

The Wells Pipeline collects water from the South Tacoma Wellfield and delivers it to the 
South Tacoma Pump Station (to be pumped to the Gravity Pressure Zone) or to the 
Hood Street Reservoir (which normally feeds the Low Service Zone, or may be plumbed 
to feed the Gravity Pressure Zone). Treatment for groundwater sourced from this 
wellfield is provided at the South Tacoma Pump Station and at the inlet to the Hood 
Street Reservoir. 

If needed to meet future demands, Well 14A could be equipped and put into use. Timing 
of the well will be determined in response to the Integrated Resource Plan (IRP). 



 
2018 Water System Plan Update 

Chapter 5 Water Infrastructure 
 

  Updated February 2019 | 5-5 

 Gravity Pipeline Wellfield 

The two Gravity Pipeline Wells pump directly into Pipeline 4 and have a combined 
capacity of 7.5 to 8 MGD. Both wells include disinfection equipment, and corrosion 
control treatment is planned to be installed at both wells. 

Because of the high pumping costs associated with their operation, the Gravity wells are 
used primarily for peaking purposes or to provide an alternative source of supply when 
other sources may become limited. 

 University Place Wellfield 

The University Place Wellfield consists of two wells located in the University Place 
Pressure Zone. One well is for emergency use only while the other well is used 
seasonally. If both wells are operating, the wellfield capacity is 3.6 MGD. 

 Portland Avenue 

The Portland Avenue well with a capacity of 1.7 MGD feeds directly into the Portland 
Avenue Reservoir. Chlorination of well water occurs via blending with chlorinated 
reservoir water and through rechlorination at the reservoir’s outlet. 

 Southeast Tacoma Wellfield 

The wellfield consists of five wells that pump directly into the distribution system and 
have a combined capacity of 3.5 MGD. 

 Prairie Ridge Springs 

Prairie Ridge Springs consists of a horizontal collection gallery extending into the base of 
a hillside. The gallery captures spring water, which otherwise discharges to a stream. 
Water is pumped from the collection gallery, chlorinated, delivered to a pair of steel 
tanks, and then is pumped from the tanks into the Prairie Ridge Pressure Zone. This 
system is rarely used. However, due to its location in the system, it could be a valuable 
source if Pipeline 1 (or the surface water source) were to become unavailable. The 
capacity of the springs is 0.8 MGD. 

 Tideflats 

Two artesian wells are located in the Tideflats wellfield. Neither well is currently in 
service. One well is high in ammonia and is reserved for emergency use only, while the 